CALIFORNIA REGIONAL WATER QUALITY
CONTROL BOARD
LOS ANGELES REGION

ORDER NO. R4-2003-0083 (as Revised by Order No. R4-2004-0121)

NPDES PERMIT NO. CA0056294

CITY OF THOUSAND OAKS
HILL CANYON WASTEWATER TREATMENT PLANT



TABLE OF CONTENTS

PURPOSE OF ORDER. ... ittt ettt e e e eae e 1
FACILITY AND TREATMENT PROCESS DESCRIPTION. ..ottt 2
WATER RECYCLING FACILITY . 3
STORM WATER. ...ttt e et e e e st e e e s e e e enseeeenneeeenneeeanneeeanns 3
DISCHARGE OUTFALL AND RECEIVING WATER DESCRIPTION.......cciiiiiiiiinieens 3
DISCHARGE QUALITY . et et e e ens 4
APPLICABLE LAWS PLANS, POLICIES AND REGULATIONS........cooiiiiiiiiiieenen 5
Basin Plan. ... 5
Sources of Drinking Water POICY ..o 6
Beneficial USES. .. ..o 6
Antidegradation POLCY........coooi e e 9
California ToxiCs RUIE (CTR)..ceiiiiiiiiiie et 9
State Implementation POICY (SIP)......cooi e 9
Watershed APProach. ... 10
Clean Water Act (CWA) 303(d) Listed pollutants.............ccooviiiiiiiiiiiiieeees 10
Total Maximum Daily LOads (TMDLS).....cuuuiiiiiiiiiieieee e 11
Watershed Management INtiative. ... 12
Performance GOals. ... ... 13
REGULATORY BASIS FOR EFFLUENT LIMITS AND DISCHARGE REQUIREMENTS..... 13
REASONABLE POTENTIAL ANALYSIS. ..o 17
POLLUTION MINIMIZATION PLAN. ..« ettt 20
INTERIM REQUIREMENTS . . .. ..t e e ene 20
ATIMIONIA . e 20
CEQA AND NOTIFICATION. . . e 22



DISCHARGE REQUIREMENTS. ... ettt e e
EFFLUENT LIMITATIONS. . ..ot ettt e
INTERIM EFFLUENT LIMITATIONS. ...
RECEIVING WATER LIMITATIONS. ... oot et e e

SLUDGE REQUIREMENTS. ...ttt ee e e

PRETREATMENT REQUIREMENTS.. ...t e

POLLUTANT MINIMIZATION PLAN. . ..ottt ettt

REOPENERS AND MODIFICATIONS. . ...t ettt e e e e

TABLE OF CONTENTS

ATTACHMENTS:

1.

2.

z T

0

Location Map

Wastewater Process SchematiC. . ... e e e

Fact Sheet including:

Table C1 — Chronic Toxicity Data

Table C2 — Chronic Toxicity Reasonable Potential
Table D1 - Effluent Data

Table D2 — Receiving Water data

Table R1 - Reasonable Potential Analysis Table

Table R2- Total Recoverable Metals Criteria Calculation
Table R3 — Pentachlorophenol Criteria

Storm Water Pollution Prevention Plan
Biosolids Use and Disposal Requirements
Ammonia Tables

Standard Provisions

Requirements for Pretreatment Annual Report

Monitoring and Reporting Program

22

23

28

31

33

33

35

36

39

39

40

41

42



State of California
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
LOS ANGELES REGION

ORDER NO. R4-2003-0083 (as Revised by Order No. R4-2004-0121)
NPDES NO. CA0056294
WASTE DISCHARGE REQUIREMENTS
FOR

CITY OF THOUSAND OAKS
(Hill Canyon Wastewater Treatment Plant)

The California Regional Water Quality Control Board, Los Angeles Region (hereafter Regional
Board), finds:

PURPOSE OF ORDER

1.

City of Thousand Oaks (hereinafter the City or Discharger) discharges tertiary-treated
wastewater, from its Hill Canyon Wastewater Treatment Plant (Hill Canyon WWTP)
located in Camarillo, to North Fork Arroyo Conejo, a water of the United States. The
discharge is regulated under waste discharge requirements contained in Order No. 96-
044, adopted by this Regional Board on June 10, 1996. Order No. 96-044 also serves as
a permit under the National Pollutant Discharge Elimination System (NPDES No.
CA0056294).

On May 12, 1997, the Regional Board adopted Order No. 97-061, which revised the
narrative turbidity effluent limitation so that it reflected the definition of filtered
wastewater found in Title 22, California Code of Regulations (CCR). On September 29,
1997, the Regional Board adopted Order No. 97-123, which revised the NPDES permit
to incorporate provisions from Resolution No. 97-10, Support for Watershed
Management in the Calleguas Creek Watershed, into the permit and modify Hill Canyon
WWTP’s Monitoring and Reporting Program No. CI-4917. Aside from the two revisions,
the Expiration date, and all other Limitations, Requirements, and Provisions of Order
No. 96-044 were unchanged and remained in full force and effect. The modifications to
the permit under Order 97-123 included: adding a finding regarding the Calleguas Creek
Characterization Study, adding a footnote to the nitrogen effluent limitation and to the
ammonia receiving water objective, and modifying the location of a receiving water
station.

Order No. 96-044 has an expiration date of May 10, 2001. Section 122.6 of Title 40
Code of Federal Regulations (40 CFR) and section 2235.4 of Title 23 of the CCR state
that an expired permit continues in force until the effective date of a new permit provided
the permittee has timely submitted a complete application for a new permit. On
November 9, 2000, the City filed a Report of Waste Discharge (ROWD) and applied to
the Regional Board for reissuance of waste discharge requirements (WDR) and NPDES
permit to discharge tertiary-treated wastewater. Therefore, the Discharger’s permit has
been administratively extended until the Regional Board acts on the new WDR and permit.

1 Adopted: June 5, 2003
Revised by separate Order: August 5, 2004



City of Thousand Oaks CA0056294
Hill Canyon Wastewater Treatment Plant
Order No. R4-2003-0083 (as Revised by Order No. R4-2004-0121)

4.

This Order is the reissuance of waste discharge requirements that serves as an NPDES
permit for the Hill Canyon WWTP.

FACILITY AND TREATMENT PROCESS DESCRIPTION

5.

The City owns and operates the Hill Canyon WWTP, a tertiary wastewater treatment
plant located at 9600 Santa Rosa Road, Camarillo, California. Figure 1 shows the
location of the plant. The Hill Canyon WWTP currently receives wastewater from the
City of Thousand Oaks and unincorporated sections of Ventura County. The wastewater
is a mixture of domestic and industrial wastewater. The latter is pretreated pursuant to
40 CFR Part 403 prior to discharge to the sewers.

The City developed a phased wastewater capital improvement program. The 15-year
program was formulated to provide for the construction of the most critical facilities in the
first phase, construction of primary regulatory compliance related facilities in the second
phase, and construction of expansion and other replacement facilities in the third and final
phase. Projects include nitrification and denitrification, additional secondary clarification,
additional filtration, gravity belt thickening, belt press dewatering, power generation and
distribution, and other projects to expand its treatment facility to a design capacity of 14.0
MGD. Bid opening for phase three of the upgrade is scheduled for April 17, 2003. The bid
will be awarded approximately one month afterwards, on May 17, 2003.

For the ultimate design capacity of 14.0 MGD, the City of Thousand Oaks prepared a Final
Environmental Impact Report (FEIR) and a Final Supplemental Environmental Impact
Report (FSEIR) in accordance with the California Environmental Quality Act (Public
Resource Code Section 21000 et seq.). The FSEIR addressed potential effects of the
discharge on downstream surface waters, groundwaters, and flooding. On January 6,
1987, the Thousand Oaks City Council adopted and passes Resolution No. 87-1 that
certifies the FEIR and FSEIR. The adoption of the resolution remained uncontested
during the 30-day legal challenge period that followed.

The City reported in its ROWD that the Hill Canyon WWTP had a design capacity of
10.2 million gallons per day (mgd) and served approximately 115,000 people. However,
on June 4, 2002, the City submitted a letter informing the Regional Board that phase two
of the plant upgrade was complete, increasing Hill Canyon WWTP’s design capacity to
12 MGD. On October 24, 2002, with the closure of the Olsen Road Water Reclamation
Plant (WRP), the City permanently diverted all sewage (approximately 0.25 MGD) that
would flow to its Olsen Road WRP to the Hill Canyon WWTP for treatment. Thus, the
population served by the Hill Canyon WWTP increased by 2,500 people.

In July 2002, the City completed a Wastewater Interceptor Master Plan that presents a
comprehensive assessment of the structural condition and hydraulic capacity of the City’s
interceptor system; establishes a ten year plan for capital improvements; and, presents a
preliminary assessment of the City’s capacity, management, operation, and maintenance
(CMOM) program. This was done in anticipation of future sanitary sewer overflow
regulations.



City of Thousand Oaks CA0056294
Hill Canyon Wastewater Treatment Plant
Order No. R4-2003-0083 (as Revised by Order No. R4-2004-0121)

10.

11.

12.

13.

The United States Environmental Protection Agency (USEPA) and the Regional Board
have classified Hill Canyon WWTP as a major discharger. It has a Threat to Water
Quality and Complexity Rating of 1-A, pursuant to CCR Section 2200.

Treatment at the Hill Canyon WWTP consists of comminution/bar screening, aerated
grit removal, primary clarification, primary flow equalization, conventional activated
sludge treatment, secondary clarification, multimedia filtration, chlorination (sodium
hypochlorite), and dechlorination (sodium bisulfite). Primary sludge is anaerobically
digested. Sewage solids (sludge) separated from the wastewater are dewatered with a
press and transported off site to Wasco, in Kern County, California. Bar screen debris is
disposed of at a landfill. With the completion of phase three, the Hill Canyon WWTP will
nitrify and denitrify. Figure 2 illustrates the schematic of wastewater flow.

Water Recycling. The Hill Canyon WWTP does not have water reuse requirements
currently, but has investigated the feasibility of reuse for agriculture irrigation, and has
submitted an application for water rights to the State Board. On February 6, 1998, the
State Board, Division of Water Rights, issued Permit No. 20952, Permit for Diversion and
Use of Water. The permit authorizes diversion of up to 21.7 cubic feet per second (cfs)
(not to exceed 16,683 acre-feet) from Conejo Creek, for irrigation purposes by Camrosa
Water District and Pleasant Valley County Water District. Camrosa Water District
currently delivers reclaimed water, from a diversion facility, to Pleasant Valley County
Water District.

Storm Water Management. The City diverts a portion of storm water runoff for treatment
at the Hill Canyon WWTP. It has developed a Storm Water Pollution Prevention Plan
(SWPPP) for storm water flows at the facility that do not enter the treatment system.

DISCHARGE OUTFALL AND RECEIVING WATER DESCRIPTION

14,

The Hill Canyon WWTP discharges tertiary-treated wastewater to North Fork Arroyo
Conejo, and untreated stormwater to North and South Forks of Arroyo Conejo, waters of
the United States, above the estuary, within the Calleguas Creek Watershed
Management Area, at the following discharge points:

Discharge Serial No. 001: Discharges stormwater into North Fork Arroyo Conejo
(approximate coordinates: Latitude 34° 13' 21" North, Longitude 11855' 17" West);

Discharge Serial No. 002: Discharges stormwater into North Fork Arroyo Conejo
(approximate coordinates: Latitude 34° 13' 17" North, Longitude 11855' 17" West);

Discharge Serial No. 003: Discharges stormwater into North Fork Arroyo Conejo

(approximate coordinates: Latitude 34° 13' 06" North, Longitude 11855' 21" West);

Discharge Serial No. 004: Discharges stormwater into Sourth Fork Arroyo Conejo

(approximate coordinates: Latitude 34° 12" 53" North, Longitude 11855' 14" West);



City of Thousand Oaks CA0056294
Hill Canyon Wastewater Treatment Plant
Order No. R4-2003-0083 (as Revised by Order No. R4-2004-0121)

15.

Discharge Serial No. 005: Discharges tertiary treated municipal and industrial wastewater
into North Fork Arroyo Conejo (approximate coordinates: Latitude 34° 12' 38" North,
Longitude 118° 55' 12" West);

Discharge Serial No. 006: Discharges stormwater into North Fork Arroyo Conejo
(approximate coordinates: Latitude 34° 12' 48" North, Longitude 11855' 18" West); and,

Discharge Serial No. 007: Discharges stormwater into North Fork Arroyo Conejo
(approximate coordinates: Latitude 34° 12' 54" North, Longitude 11855' 23" West).

During dry weather (May 1 — October 31), the primary sources of water flow in the
receiving waters, downstream of the discharge point, is the Hill Canyon WWTP effluent
and other NPDES-permitted discharges, including urban runoff conveyed through the
municipal separate storm sewer systems (MS4). Storm water and dry weather urban
runoff from MS4 are regulated under an NPDES permit, Waste Discharge Requirements
for Municipal Storm Water and Urban Runoff Discharges within the Ventura County
Flood Control District, County of Ventura, and the Cities of Ventura County (Ventura
Municipal Permit), NPDES Permit No. CAS004002.

The Ventura County Flood Control District channelized portions of Calleguas Creek to
convey and control floodwater, and to prevent damage to homes located adjacent to the
creek. Calleguas Creek is a water of the United States that conveys floodwater and
urban runoff, along with treated water. The North and South Forks of Arroyo Conejo are
unlined near the points of discharge. Groundwater recharge occurs incidentally, in these
unlined areas of Arroyo Conejo and Calleguas Creek where the underlying sediments
are highly transmissive to water as well as pollutants.

Notwithstanding that segments located further downstream of the discharge are
concrete-lined, the watershed supports a diversity of wildlife. Threatened and
endangered species such as the peregrine falcon, least tern, light-footed clapper rail,
and the brown pelican are found in Calleguas Creek and Mugu Lagoon.

DISCHARGE QUALITY

16.

17.

In 2000, the Discharger’s discharge monitoring reports showed the following:

treated wastewater average annual flow rate of 10.3 mgd.
average annual removal rate of 98.6% and 99.1%, of BOD and total suspended
solids, respectively.

e 7-day median and daily maximum coliform values as <2 MPN/ 100 ml in the treated
wastewater for ten of the twelve months of the year.

The characteristics of the wastewater discharged, based on data submitted in the 2000
annual summary discharge monitoring report, are as follows. Only the priority pollutants
that were detected are shown below. Nondetected toxic priority pollutants and the
detection limits are given in the factsheet. (Note: The “<” symbol indicates that the
pollutant was not detected (ND) at that concentration level.)



City of Thousand Oaks CA0056294
Hill Canyon Wastewater Treatment Plant
Order No. R4-2003-0083 (as Revised by Order No. R4-2004-0121)

Table 1
Effluent Characteristics

CTR# | Constituent Unit Ave. or Range | Maximum | Minimum
Flow mgd 10.349 11.052 9.598
pH pHunits | 7.3 7.6 7.1
Temperature (Nov. — April) °F 71 winter 72 70

(May — Oct.) 77 summer 79 74

BODs20°C mg/L 2.6 3.8 <2
Suspended solids mg/L 2.1 3.4 1.6
Settleable solids ml/L <0.1 <0.1 <0.1
Total dissolved solids mg/L 575 650 486
Chloride mg/L 123 132 115
Sulfate mg/L 123 138 114
Boron mg/L 0.67 0.74 0.60
Total Phosphate mg/L 7.2 13 3.3
Turbidity NTU 1.0 1.3 0.7
Oil and grease mg/L <3-<5 <5 <3
Fluoride mg/L 0.21 0.3 0.14
Ammonia-N mg/L 4.6 10.4 1.3
Organic-N mg/L 2 3.3 0.66
Nitrate-N mg/L 7.7 10.6 4.3
Nitrite-N mg/L 0.48 1.1 0.16
Total Nitrogen mg/L 14.8 21.5 11.9
Aluminum ug /L 77 101 53
Cobalt ug /L 1.6 1.6 <1

6 Copper ug /L 70 70 <1
Iron ug /L 70 70 <20
Manganese ug /L 20 20 <1

13 Zinc ug /L 47.5 73 22

APPLICABLE LAWS, PLANS, POLICIES AND REGULATIONS

18. Federal Clean Water Act. The federal Clean Water Act (CWA) provides that no person
may discharge pollutants from a point source into a water of the United States, except in
conformance with an NPDES permit. NPDES permits establish effluent limitations that
incorporate various requirements of the CWA designed to protect and enhance water
quality.

19. Basin Plan. The Board adopted a revised Water Quality Control Plan, Los Angeles
Region: Basin Plan for the Coastal Watersheds of Los Angeles and Ventura Counties
(Basin Plan) on June 13, 1994, amended on January 27, 1997, by Regional Board
Resolution No. 97-02. This updated and consolidated plan represents the Board’s